This Master Illustrated Parts List gives the
name, number and interchangeability be-
tween engines, of service and replacement
parts which were used on or are presently
available for installation on the listed
chain saw models.

Information about the List and how to use it
will be found on the back cover. Read the
information before you start to use the List.




33 SERIES
ENGINES

Figure 1. Fan Housings, Muffler and Access Covers




*Must be used with #52607 ﬁH Fan Housing and #52608 RH Fa_ﬁ Housing Assembly.

33 SERIES
3 ENGINES
FIGURE 1. FAN HOUSINGS, MUFFLER AND ACCESS COVERS
L) G & UNITS USABLE
: INDEX PART DESCRIPTION PER ON
NO. NO. CEE L SR T R R - ASSY CODE
Code: ‘A’ indicates parts used on Model 33B engines.
. B’ indicates parts used on Model Super 33 engines.
““C’ indicates parts used on Model 35 engines.
‘D" indicates parts used on Model 39 engines.
““E’’ indicates parts used on Model MAC 35 engines.
“F'’ indicates parts used on Model MAC 35A engines.
‘‘All”” indicates parts used on all six listed engines.
1-1 100732 Screw ~'Hex hd 1/4=20 % 5/B AN. 18! vvives s vivvisivisisies sisinns aimisisins 2 All
-2 101143 Bub - "HeX T el =30 e Ui s et 8 R e e R R e 2
-3 36492 Spikel=tBucking. (il B i in in e et ek 1 A,B,C,D
52415 Hhikens ne s a e e T S N D S 1 JF
-4 103727 Nut = Guide hex:5/416-04: oo iail ot o con il 2 AB,C,D
103729 e =y e - O R AL L T e e S O 2 E,F
-5 100440 Washer = 0 IBSnutnia S he Lt LA ST s e 2 A,B,C,D
100006 WRBhET [ oo i o e e i A e e e 2 E,F
-6 52294 Goveri="Chaintpuard -, . [0 Al ol B e Ry  t o et 1 B,D
-7 36105A ClampiPlaterimrtallivo il e o bl i IR TSR 1 AB,C
52289 ClampiPlate s BaPil i L i s o o s s s 1 D,E,F
-8 36149 Coversassy —toparicplug T/ Sy A et e e 1 A CE
36548 Cover. — Spark plUe ina e, o s S e e S 1 B
*52288A Cover = Sparkpligit o Ll e p e S S S 1 D,F
-9 102760 Screw - Hexhd 10-24 x 1in. 1g. ....ovvvurnnninnn. LT 1 All
-10 101194 Liockwasher - iNo. 210! oo bt s e rve v v e AT 1 All
-11 102189 I CE e e e L NN R 1 All
_ -12 36011 Cover =iBreakeriboxi it AT s s b s 1 All
by -13 36013 Bt BreRe T DO s e b o e s e s e s 1 All
-14 Carburator and Air Filter (See TIEUT 2 i s s s 1 All
36202 Fuel Cap Assemblyrminnmt st nol ©oq - ooty Ll e s A 1 AB,C,E,F
Fuel Cap Assembly (Not available as an assembly - Order
individual parts)@msd sy & s el i nUb e ol 1 D
-15 36200 ATV or e K A DAt e e L e e e e 1 A B CEF
52231 T B s e e e T 1 D
-16 101348 HOUERing s s i e O el 1 A,B,C,E,F
103813 . SO Ring - Fuelscap al S s e T 1 D
-17 102125 serew:= Hex hd:l/d=00:x 1-3/4n " Tp 0 00 o m it S i Lo 2 All
-18 36306 e e b e T T o b e PR el 8 G s All
-19 102131 Bolt =iHex hd d/d-20:34-1720 180 s, aile 1 All
-20 102543 Liockwasher i irspnyinie smmmmeeiires ol o sos Bioninm e o D! 1 AB
-21 100440 Washer —i5/16/int ooty mhpes i b e wiaaienatass 1 AL 2
100004 WasherisePlainily/4Ain Eaaiemciibes il SRS oSt keIt e at B,D
100311 Washerg=rPlalnel/dainteSAm i n s e S e s 1 C,E,F
-22 101143 NubtietHex 1/ d 20 vl e n it bl e el s (B0 e e 1 All
-23 102145 Screw - Fil hd 10-24 x 1-1/4 in. 18 it st e et e e 1 All
-24 102143 Serew —tFil Hd:10-24:2% 3/4 inple: Vo o e i i e 5 All
-26 101191 U= Hex 10240, 88 el ab et st e o omsd 5 e bl 6 All
-26 102189 Washerseslaibriat v soansal Coan i b leaiie s e i 6 All
=27 36378 Tapgle = -GroundisWitch . ¥ituni o i eres o 0 ne SR DRI S it 1 All
-28 36411A SOPIhe Ground:switeh =0 e e 1Rl SO A phei S 1 All
-29 36473 pecal i iinas s i Sy e S WM R e e Ll 1 E,F
-30 52607 Fan Housipg <L i v s o5 G S e S 1 A,B,C,E,F
© 52321 Houging =wlraniF Hisuritznsasnve s o Ls S i e il il | Bl npinies 1 D
-31 52256 Otler:RodIASSemMBLYs ke inint bt sE G R e S 1 D,F
-32 36481A Fan Housing Assembly - RH (Not available - Order Fan Housing
Assembly #52608) i e Dt e b A 1 A
36568A Housing - Fan RH (Not available - Order Fan Housing #52295A).. -1 B
52362 Fan Housing Assembly - RH'(Not available - Order Fan Housing
AsSembly #52608) Lottt i e A 1 C,E



|

HIZBERIES
ENGINES
FIGURE 1. (CONT)
- FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. Boio el el i B Y ASSY CODE
1- 52295A Housines=sRansBHE S 0508, o e i, G e 1 D
-33 103699 : Shafl: s R e e s 1 C,E,F
-34 36333 Bushing. - ‘Fan HOusing .o v s mssmsa i 1 B,C,E,F
-35 36551 Emblemo=3f Qupen it Co i L e e e s 1 B
-36 36549 Emblem — #8332 s comianin T P B S PP o s 1 B
=37 28084 Medall1ohs «ndhathlis saarmi i i s e s 1 A
36624 MedalHononBonrr, L s, et e R b S B I 1 B
-38 28090 Adhesive: = Plastic nauiiidsonis son st s 1 AB
Replacement R.H. Fan Housing Assembly #52608
52608 Fan Housing Assembly - RH ........cvivininenenennnnnn 1 A CE,F
-33 103699 Shatl e R e e e e s e 1 A C,E,F
-34 36333 Bushing = FanBoUSING ¥t shmnie e sy ez 1 A CEF
-37 28084 Medallipny Ry irareh sy SRl i N s otie g e ok 1 A,C,E,F
-39 36374A 2l U O C R 101s) WD B S Rl e e o N R e bl A A 1 A B,D,E,F
-40 *100934 Screw - Round hd 8-32x3/8in. 1g. .........ovvvunrenn.. 3 ,B
-41 *100955 N H Bt o g e I T 3 AB
-42 *100080 Washer: = Plain witihinm b v oot Sn St i s 1 A B
-43 *36251 Seroll = Fan NOUSINE @i i sriision s siters avamrasrats b el ets s 1 AB
-44 36060 e oY B o e LT D i e A D e B A e S L Tl oo o 1 All
36874 Screen - Sawdust (fine mesh) Alternate................... 1 All
-45 103278 Bolti= Hex:1/4=28 %12 in 1 ]p. 0 r o -8 DN e s i S 1 B
100822 Screw - Hex hd 1/4-20 x 1-1/4 in. 1g. ... .vvunnvvnnnnnn. 1 D
-46 100246 Liockwasher .o s ninny s ey deiiaa 1 B
-47 101143 NUbE Hex 1/ 4-20 L lr i iaia s oy iorssrine wianins v seiteavdis 1 D
-48 102130 Screw - Hex hd 1/4-20 x 1-1/2 in. lg. ....... R I £ 2 All
-49 101143 Nut,--Hex 1/4-20 Aliis s i amnn vediana s s es 2 All
-50 52411 Plate = Remnfoleement et Aol s it tanve ¢ 1 E,F
-51 36168 Handle Ass e By e e e L ies it 1 A,CEF
36606 A Handle =i 8aw oo iliniinio s an ovh v s e e 1 B,D
-52 36563 Sleeve e Hand] e e e S e N e 1 B,D
-53 102388 Screw - Hex hd 10-24 X 5/8 in. 1g. . vvvininininenennnnn. 2 All
-54 103100 Lockwasher ......... A P e L e 2 All
-55 36552 T S S e e S R R e o S oy e o S ORI o g s 1 A,B,D,F
52366 Mulfler ittt e L 1 (5
Spark Arrestor Muffler Assembly #52487
-56 52487 Muffler-Assembly iz av o it sha. PO o 1 All
-57 103363 . Screw - Hex hd 10-24 x 2-1/8in. 1g. ................ 2 All
-58 101191 Nt =sH el O e i 2 All
-59 52425 Top Assembly - Muffler........cooiiiinininenennnn 1 All
-60 51968 Baffle Assembly = MUEELEr ... .. cuvsoseosonsnesioss 1 All
-61 52424 Bottom Assembly - Muffler 1 All
-62 36093 Gasket - Exhaust oo iviins oot i 1 All
-63 36532A Alr Baffle = CyHNGer ' ... .o st 1 All
-64 102388 Screw -'Hex hd 10-24 x 5/8 in lg. ; 3 All
-65 28052A Lioekplate =« 0 il diii i e e e e e e e 3 All
-66 36468 Iofeheare & N D b R AU Ot Tl o b L e e 1 AC

*These parts are not necessary and can be discarded. Plug screw holes in housing
with rivets.




33 SERIES
ENGINES

27)

+25

Figure 2. Carburetor and Air Filter




33/SERIES

ENGINES
FIGURE 2. CARBURETOR AND AIR FILTER
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 1ol s un sd bt fe . ASSY CODE
Code: ‘A’ indicates parts used on Model 33B engines.
‘B’ indicates parts used on Model Super 33 engines.
““C”’ indicates parts used on Model 35 engines.
“D’ indicates parts used on Model 39 engines.
““E” indicates parts used on Model MAC 35 engines.
“F” indicates parts used on Model MAC 35A engines.
“¢Al11”’ indicates parts used on all six listed engines.
2-1 103469 Screwi~-Hex hd 10-24%:3/8n 718, xvsvnnnneines euvhaamns s 1 All
-2 102761 Serew = Hex hdol0=24 e T B AR, 18T s i taiebsfaiatosiatha o ek siaiore 2 All
-3 28052 Tiock Plate ol o e N e e s e e 3 All
-4 36424 Clampr=8 STl S e R e T e W ey e s e oA 1 All
-5 36425 LAY AT TR i s it e rad o bl dmmias a4 e calluaw s niwdocesits o) eifaiaTaininte 1 All
-6 36426 Retalner=zAiridilter s v ana i ciiin vvnane e 1 All
-7 36427 Screen ~ ALl FIIer: ouaiinie v ieinimmie v s s o S ra e e sy a0 1074 2 All
-8 102765 Screw - Hex hd 10-24 x 1-3/41in. 1g.  ....vineriinnannnnrnnnns 1 All
-9 102586 Screw - Hex hd'I0-24 x 2 in. 1g. vuoovvaniisnesvenvaveasiue i 2 All
-10 28052 LockePlate | e b e b i s i s s e e e T e e e baan 3 - All
-11 36495 DERal I et R L IR o e A e R B 1 All
-12 36382A Cover =aCarburelor & i s aa e i S et S 1 All
-13 36409 Link - Throttle ........ EM T b e e b e e e e 1 All
-14 36496 B bR yridn] 0 (- E RSO RI T MR An WAl ot i P i A Rt e A R 1 All
-15 102760 Screw: =~ Hex hd 10=24 X 1 in. g, «.ininivih v avesesaaaa i, 3 All
-16 36388 T OCKP AT e i e e ) e A S R R N 2 All
-17 28052 3607 s (R B U S h TR R ER e et e s i S e S S e 1 All
-18 36621A Body Assembly - Carburetor ..........coiiiiiiiiiaiiiaiian, 1 All
-19 36445 ) Lo o R e e o PR R I SO e e Py MR M 1 All
-20 36446 . Gasket ~ Primer i S S a  e i e 1 All
-21 11086 A BPTING oo iod doiniseedbate st adasas T T 1 All
L —22 24104 D e g U e T e 1 All
-23 36140 ; Primer PIunger s f i s e e e 1 All
—y 24 101056 . SONRING Lol i e s L e s s e e e 1 All
; -25 36198 . Primer PusShi o0 AGSem DIy . o e ehein ol airkora o ace ol et 1 All
-26 36199 . . PushRod - Primer assembly ..... e 1 All
=27 36197 oo Button = Push rodi co e s it ierere vinieistalesais vinisisia tas s ot ros 1 All
-28 102206 . Washer — Plaln e o i  Salia st s s e s e e ale e 1 All
-29 28754 y BPTINE | ai i) i tiim e s siaon yains orsmmaraiss S rmpar5 e ol nial oL oratnl sZatulars 1 All
-30 101991 TS S e e e g e (R DR e DO Men Vil R s ol s R RS it 2 All
-31 10ET94 0wt Liockwasher: = No. 2100 sl nmin e seadmh vt s wnntens 2 All
-32 36117 ; ; Gate - Frame ............. i e R AU e R il All
-33 36116 f ThrottleGate: ol o e, oy e e o 1 All
-34 52082 o rWear Plate aninsninatisa stk S e e B T S e 1 All
'-35 102687 . Screw - Special 10-24 x 2-1/2 in. lg .................... 1 All
-36 36356 5 Tever: s Ad NS g s S T e e e 1 All
-37 101904 . Screw-Panhd 10-24 x3/4in.1g. .....coivirnriiinnnnnn. 1 All
-38 36494 : 25 20 0\ o A LR M I e (R sl L Il e i o i All
-39 100240 ; Liockwasher & s ns e astanvnten 1 All
-40 100239 i Nut = Hex T0=24" 0 olciih it et ol wmstitissist itto e rtassiasetate s 1 All
101191 F Nut - Hex 10-24 (Alternate Part) . ...oovvvivrnniiniennnnn 1 All
-41 36255 i BOrANE = GALE iyt a s e e A Y T e AT e e 1 All
-42 52421 . Spring - Pushrodst. . ....... B e e e e e i o 1 All
-43 *36618 ; Push Rod - Carburptor ................................. 1 All
-44 102500 . Screw - Pan hd 10- 24 b L B 0 [ e e 1 All
-45 100002 . Washer ........... S AR A i e e iy e b ey e 1 All
-46 36132 2 WaSherissgs i G R T s e o b All
-47 103251 ; T o o B | e 1 All
-48 k36620 E Needle Seat Assembly (Not available - Order Needle .
: S sleeve Kit #9261 9) 0 Bl bl i i e Sl S TS 1 ALl
< -49 101258 ; BT 00 (o0 AR AN B (M A i i s S e o i ey e e b 2 All
G4 =50 100796 R A L e e o e 2 All

*Contained in Needle Sleeve Kit #52619.




33 SERIES

| ENGINES
FIGURE 2. (CONT)
FIG. & UNITS USABLE
#~.  INDEX PART DESCRIP TION : PER ON
Ky NO. NO. 1 02 3 s [y b B ASSY CODE
2-51 100296 : Washeri=eNoFBy:. Ll i S D g s Teveirir Seinah 2 All
-52 102834 4 Screw - Flat hd 6-32 x 5/8 in. | S b e S S 2 All
-53 36114A : Guard - Reed valve ....... e e e e e 1 All
-54 36115A ; RagdiValyeitash it L i e S N e B T 1 All
36628A 5 Body AB8em by = Car DT BtOT |, S e e el oot ot abes i 1 All
-55 36109A . > AT = Gate lever i iinsh v i e e e | 1 All
-56 36108 : : Gatellieversion iy Tl St er At Salsterent 1 All
=567 101056 . . s EHS TR P aRE ittt T e e B S wiatoratab ot 1 All
-58 - 36625 . i WaBSher -0 PINg ol imenaimnm e ot s 2 All
-59 T 36150 ; ; PrimeriSleevertis yits o ai e e B S o 1 All
-60 21112 - . Seall~rEelbiminintanniima s il s N 1 All
-61 36447 ; A Screen - Fuel intake .......... Sy I e SR s 1 All
-62 28737 : ; Seat Assembly - Check valve ......o.uvurnnnnnnnn.. 1 All
-63 19625 : . Hinge - DiaphTagm i ool ansee o o, A S oR b 1 All
-64 ; ! ; Body (Not available - Order Carburetor Body
Assembly #36628A) . ...ttt 1 All
-65 36696 B : Diaphragm Assembly 4.......c0v..... PR A e At 1 All
-66 19626 : Tieyeri=sDiaphracm (L Ualas st SRl e e e 1 All
-67 100302 : Ballizeoiown st T e el e e A 1 All
FIGURE 3. STARTER, FLYWHEEL AND IGNITION SYSTEM
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. A R R e el ASSY CODE
Code: ‘‘A’ indicates parts used on Model 33B engines.
““B” indicates parts used on Model Super 33 engines.
““C' indicates parts used on Model 35 engines.
’ ““D’’ indicates parts-used on Model 39 engines.
‘“‘E’’ indicates parts used on Model MAC 35 engines.
- “F" indicates parts used on Model MAC 35A engines.
‘“All" indicates parts used on all six listed engines.
3-1 36069 Spring - Starter rewind ............. R e v 1 All
-2 36451A Starter Assembly (Not available - Order Starter Assembly
i #3046 1B At e A ] S 1 A,B
36451B Btdrter. Aosemblyy sl i i e S 1 C,D,E,F
-3 360817 - Rope AsBembly .. s i ban s e e 1 AB
-4 .. Rope Assembly (Not available. for these codes - Order
indiyvidual:parts)hse i e smamn eamas o e e C,D,E,F
-5 188404 o e Plug - Startérhandle . .. e R o L 1 AB
-6 36395 SiE v Anchog =T ope ety Ao INTS b e e A s 1 AB
-7 101871 : : Washer = Plain o vt e i i 1 AB
-8 24818 : - Clupi=iStartershandie tls ool i R b il s b e 1 C,D,E,F
-9 18849B : . StartersHandle el iiihoia e r S b s 1 AB
24822 .. Handle - Starter. ..., S ke S b A e 1 C;D,E,F
-10 36088 : s RopesosStarier i i Bt e e Lo SR S IR e RIS e 1 AB
36840 f2on. s rROpelAssemblystony et o e SRR 1 C,D,E,F
-11 19401 ; Anchor - ROpe ................. e T o A 1 AB |
-12 103697 iy BRIV el G sl s S S e e i e 1 C,D,E,F
-13 *36056 5 Drum - Starter (Not available - Order Starter Drum
ed Tk SN S e D 1 AB .
36856 : Drumi=iStartersiy oot ol ol e 7 > OO A 1
-14 36058 - BlantekiFaw L SO LU R SO e e el ... 1
-15 36063A ; Btarter ASSemMBIY BABE . it sy ettty s et i 1
-16 36055 : 3 Bushingcosiviinn it b i s S e 1
-17 101179 NutessHex /] 6= 200 s a s o e U LR e o 1
-18 101270 Washer oo caivisosisas: Simimenle e uinlacain tnhhiebe he ba tate a bt SR Y 1

*When replacement Starter Drum #36856, is ordered; one of each of the following must
alsc be ordered: Rope Assembly #36840, Starter Handle #24822, Starter Handle Cup
#24818, and rivet #103697.



83:SERIES
ENGINES

42

N
N ‘?\\:,\ o
N | v
T \<‘ld-.\ s
w4
v o

USED ON MODEL 35, 39,
MAC 35 AND MAC 354
ENGINES

+

19

2
.
LS pu——

i e
-
i
R T

IR

USED ON
MODEL 33B AND
SUPER 33 ENGINES

Figure 3. Starter, Flywheel and Ignition System




33 SERIES

ENGINES
FIGURE 3. (CONT)

FIG. & : UNITS USABLE
INDEX PART DESCRIPTION PER ON
/ NO. NO. 122 adad iaud REabasnt Bl o ASSY CODE
3-19 100199 Keya=iWoodraftd NoZd(1d a5 we e pe il seehn S o st il N i 1 All
-20 36396 Elywheel and Pawl-Assembly. .ol oo s 1 All
-21 36144 . Pin.ciStarter pawlkiie St sl e e e s 2 All
— 522 24093 o ;i Baw le=iStarte st el BT e R D s S G el 2 All
-23 24119 : SprippesrPawlosilehe i e ni et pnle e 2 All
-24 : Flywheel Assembly (Not available - Order Flywheel and
Pawl Assembly #36396). .......00vurunnennnnnn.. 1 ‘All
-25 101965 Screw/ - Filhd 10=24: % 0/8:0n: 1g: & i oo s L 3 All
-26 100003 Washeri= PIatn NGB0 Lol bbbt s ste et s T 3 All
=27 36146 A Coil and Terminal Assembly (Not available - Order Coil and
Terminal Assembly #36146C) ....ovvviinnnnnnnn.n. 1 AB,E
52390 Coil and Terminal Assembly (Not available - Order Coil and
Terminal Assembly #36146C) .............ccouuunn... 1 C
36146 B Coil and Terminal Assembly (Not available - Order Coil and
Terminal Assembly #36146C) .. ...........ccouu..... 1 D,F
-28 *102534 : Sleeve = Sparkplug wire | n 0 e 1 AB
-29 *102553 : Wire —Sparkiplug .l eyt vansaama s T B e 1 A
*102839 : Wire ciSparkiplug o, Vil iy s e e s 1 B
-30 *102556 ; Spark Plug Spring Connector ....................vvuvn.. 1 AB
-31 *102555 : Spark Plug COVEY it o it s ety e o 1 AB
-32 52547 . WiresAssemplyi=iSparkphig Pl o LR S 1 C,D,E,F
-33 101883 : Wire:- Groind s s e e T e e 1 C,D,E,F
-34 52064 ; Wire Assembly < Terminal i ..ocoinvsoioviisn sa oo srens 1 ,E, F
Replacement Coil and Terminal Assembly #36146C
: =27 36146C Coll - ands Terminal:ASSermbLY it i om s eonrs ain orsiares i 1 All
¢ -32 52547 o Wire Assembly =/Spark PIUE v oot cun ot sie iihs S il All
: -33 101883 vl cWire —iGroundiieate miv ki e e 1 All
-34 52064 ; Wire Asgsemblyi- Terminal: .ouamsmins s, o it 1 All
-35 19034 Retainer = Tamination | i v vres s farsr s e 2 All
-36 36082 BaminationsadssemblyRtrresstatifmmssmi i pa e o S il 1 All
-37 Spark Plug and Gasket - 14 MM ..vivevniiinuivnnnsonnsnn. 1 All
-38 100362 Screw - Fil hd mach 8-32 x 3/8 in. e e e 1 All
-39 100057 Eockwasher S No® 8 gl o o e ol e e e e 1 All
-40 100075 Condenser,, Jolsdoin il e e B e 1 All
-41 28322 Grommet—RubberBheseRu sy Rl e e 1 All
-42 36483 Wire R rimary it sl T ur e S e e 1 AB
52064 Ground Wire Assembly ... .ii it i nns et e 1 D
52065 GroundiWirelAssemblyates s aicme CRlser L Rt el 1 F
-43 52066 Sleeve bl e S e e R T 1 D,F
-44 103934 Screw!= RAMA6=82'% 1/ AnIAE 0 clicsims o v o et 2 All
-45 24626 BELEW e T S e e e e R T S ) 1 All
-46 100007 WABHEr .ot va i n b e e e B L B 1 All
-47 100003 Washero=tPlainsNoad 0., (20 S e il S sl e il i) 3 All
-48 101191 NubizeBexel0- 24 0 raain e vaas il e RIS S e aes aie 2 All
-49 19894A Breaker Point iASSEmbIY’ il o assnms o e s s b 1 All
-50 36012 PushiRoditBrealeeri i Sl siniy e bied M ans e il e 1 ‘All
-51 24321A Washer:-iFaltl iyt s abie so sl i et e B 1 All

*These individual parts can be ordered as Spark Plug Wire Assembly #52547,
usable on all listed Coil and Terminal Assemblies.




A e

33 S

ERIES

ENGINES

MODEL 35,35
MAC 35 AMD
MAC 354

—
MODEL 338
AND

SUPER 33

2, e

- i
B Y
Py i

16 27 MODEL 338 I

16—0C ~ St
23—((@? b%
4 )

%

A ¥ SUPER 33, 35
AMD MAC 35
- ggﬁzs \
& i \
ﬁ > 19

10

Figure 4. Clutch and Transmission




33 SERIES

ENGINES
FIGURE 4. CLUTCH AND TRANSMISSION
FIG. & UNITS USABLE
A INDEX PART DESCRIPTION PER ON
OB, NO. NO. Lot 2l g rd Sl TG g e g ASSY CODE
Code:" ‘“A’’ indicates parts used on Model 33B engines.
‘B’ indicates parts used on Model Super 33 engines.
‘‘C” indicates parts used on Model 35 engines.
‘D" indicates parts used on Model 39 engines.
‘“E’’ indicates parts used on Model MAC 35 engines.
‘“F’’ indicates parts used on Model MAC 35A engines.
‘“All” indicates parts used on all six listed engines.
4- 36094C Transmission Assembly (Not available - Order Transmission
ASEem by 3G 00 D) s L e e e s 1 A
36570 Transmission Assembly (Not available - Or der Transmission
Assembly #36570C) ........ e e o e L s e 1 B
52355 ransSmIsaion Ass el Y e e 1 C,.E
52254 Transmission Assembly ............. I S e Y S P 1 D
52593 Pransmiss ion sASSe DLy e L Dl 1 F
-1 102205 - Screw - Fil hd 10-24 x 1-3/8 in. 1g. ...... e S R 6 All
=2 102205 s Soerew — T a0 2 X =8 78 I 0B Sern s e e 1 A,C,E,F
102135 . Screw - Fil hd 10-24 x 2 in. 1g. ..... A Teh e wa s e e L 1 :
-3 102205 o eo8erew = Eilhdil0-24 % 1 -3/85n0 e it e e e ietia e e 1 A,C,E,F
102135 ; Screw = Fil had 10=24 %200, 1F. « «iivonvsanmen s s 1 B
102765 ; Screw - Hex hd 10-24 x 1-3/4in. 1g. .....ovivinnnnnnnnn. 1 D
-4 102189 : washer - PlaimNo 00 oo v bl ot e 8 All
-5 101194 . Lockwasher - No. 10 ....... it e d s S Wit O All
-6 101191 : NI e L () = e o e BE PRy 3 All
-7 101982 . Screw - Hex hd 1/4-20 x 1 in. lg. ........ e 2 All
-8 100153 e Lockwashe ey 174 in et S s L i T 9 All
-9 100004 sabsWasher e Plalnal AN o e e b 2 All
= -10 36124 ; Tank Assembly - Oiler (Not available - Order Tank
{ Asgembly #523b8) 1 i v s e B s s 1 AB
52358 . TankrAssemblyr= Oersl it s s Sec g Ly o il e il 1 C,E
52201 : Tanlc Asgembly, = GHler vacioioivssisnhbails s faium, 1 D,F
-11 28032 A = Oil Filler Cap (Not available - Order Qil Filler
CanWn2388 P e N e L T S e 1 AB
52388 L. Cap=OfLflller) ... b e e S A S 1 C,D,E,F
-12 101148 : : O T ol A B A de e e sl s s SR IC 1 All
-13 36283 ‘ . Screen and Chain Assembly (Not required when Oil
Filler Cap #52388 isused) ............. o AB
-14 101864 5 : Pipe PIup cainis e s o oo Ry i B R 1 All
-15 36101 ' L : Spring: - DISeharge sl R e s o 1 A B,C,E
36421 s JLEsSprihges Discharge it il e b e e 1 ;
-16 100549 v 4 Ball i O e T e e T e Sl i e 2 1
. =17 36166 . : Scereen = Intake ol ot n, SR SRR 1 A/B,C,E
52276 . . Screen <“Intalee? 25, vt A R S R e RS 1 D,F
-18 36172 : : Plunger and Plug Assembly ........ovfveveneninnnnnnn 1 AB,C,E
52297 . n Rlug and:Seall Assambly: i b odiniinmn i i s 1 B
-19 36127 : . . PlunperrAssemblysss s il Sot s E s e 34 A /B,C,E
-20 36165 . : . Seal' Cap ol S a s e e St All
-21 36164 . g \ Seali-REe] FediTeh ot i Lieaa i ol e pal e e 1 A,B,C,E
36420 : : : Sealv-sPelt s iinamnrnstn miannn o L s 1 D,F
-22 36163 r n . PIUE =2PIUNEET il v seen i anta s erssie e s 1 All
-23 102189 : A T Tt o i e L e ks S i 1 A,B,C,E
-24 101056 ’ : SO RIDE Uoy bl el e n o s e e 1 A B,C,D,E
101048 . . PackingZ-SHONr inp et Bileh e e s e e b A e | F
-25 36126 : : Riston: =i Chajnioller pamp o e e e 1 All
-26 *19236 : 5 BPTIRE i e S e e e e 1 A,B,C,D,E
36421 ; ; Spring - Discharge ............ SRS e e et et e o 1 F
=21 *36161 ; : Check Valve Reta e (& e i 2 e o in e e e o 1 A,B,C,D,E
-28 100010 ditin. o CotteriPin '~ 0,08 dia 3:1/2.in)g. vaiih bl s, 1 All
-29 36125 : : Tanl= 0l ercGor e e e s e e 1 A,B,C,E
52275 A . Tanke=-O1ler taa St S mia i e a s et b 1 ¥

*These two parts can be replaced with Discharge Spring #36421.

11



._._,,_,_,._.........,_.._..

33 SERIES

ENGINES
FIGURE 4. (CONT)
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. SR e Bt Tl | ASSY CODE
4- 36154B Sep A A O A S e DY s e 1 All
-30 36136B Beparator ..« v sl he i s e e e e e 1 All
-31 103482 LeeRallsHe sy noirpest. sy Cere Tt o el e 1 All
-32 52323 Shim=i0:008: insthick i e Gk i ands B As Req’d All
52323A Shim =10,011 A0 thicky o dle s va it o et s As Req’d All
52323B Shime0:01 0 n T ittt e e As Reqg’d All
-33 52323B shim'- 0.01%dnsithick) coiic sovennasin e soi 1 All
-34 100836 Nut o FHex 1 /2-200 Lol e s s vt i e wiia S s s 1 All
-35 36019A =l eI s By AT e, o s 8 i s i et S ot DI S 1 AB
36862 Shroud:- Sprocket o som paSaararar v i sen s 1 C,D,E,F
-36 100 a1 R e e s L il i 1 All
=37 36019A BREONA e e ro) L e et e S e 1 All
-38 10020677 © o e SVl e S s e e T s e 1 All
-39 19162 Shield{=RREr T M) o S L S N O e 1 All
-40 B0 D e e e e R TR i e s e = i 1 All
-41 102187 BalleBEaring i s s ety s et o s i o 1 AB
103482 B L B B T e e e s L 1 C,D,E,F
-42 36047B Gear - Bevel (Not available alone - Order Gear Set
T S 1 ACE,F
36543 Gear - Bevel (Not available alone - Order Gear Set
B36613) e e e e s 1 B,D
-43 102187 BalloBearing \ i it e oo o o s e st atelare 1 A
103159 R PRI EN ST 1T e MR il Ly e e i i e S R 1 B,D
103482 BalliBearing i a iinnb st st 1 C,E,F
-44 36159 G} SERIITI e el e e S 1 A,C,E,F
103084 (Bl e e e G G e el e A E 1 ;
-45 36048 Pinion (Not available alone - Order Gear Set
#36208B). i ocii e ihen ek AT e 1 ACE,F
36544 Pinion (Not available alone - Order Gear Set
- 36613 ) ol e o san e e 1 B,D
-46 36160C Shimy= 030083 nTthiele Ll o e e et et arara As Req’d A,C,E,F
36160A Shime=0:0108hithick ot s s Tl o P s e it As Req’d A,C,E,F
36160B Shim =~ 0,018 I RRICK covisiovis ivannvams e aa s, As Req’d A,C,E,F
36793A Shims=0:003HnEthielee vt Same o L 8 S b o As Req’d B,D
36793B Shim' - 00010 inthick o m i s e s i i e As Req’d B,D
. 36793C Shim=z0./015dn thick Al ol s i s e i As Req’d B,D
-47 102762 Screw:- Hex Rd 10-24 X072 0. 1. " v riiniaiviamins sisistote tiases s 3 All
-48 36301 Lockplate - Retainer oot s viivais basvasi s 1 All
-49 36138 Bearine. Retainers  omlsl B e SR e e e e e 1 All
-50 52341 DrumASsem Ly = Gl e i s i e rerese st e b ol 1 All
36095A Gear Case Assembly (Not available - Order Gear Case
Assem By 3B D e e i 1 A
36571A Gear Case Assembly (Not available - Order Gear Case
Assembly #3B0TLCY oo vnis e s e avss s s 1 B
52356 Gear:Cage ASS e Ly e el e e 1 C,E,F
52255 Gear Cage ASSembIY .o vuinive e nmn i s e e 1 D
-51 104218 U T S T e R e b R A e 1 All
-52 36151B Screw —cBarcadiusting: s oot s 1 All
-53 103747 Insert - Heli-Coil ........... S e e 1= D
-54 103726 Screw - Special cap 5/16-24 x 1-1/4 in. 1g. .......... 2 A B
52111 Serew = Special i i e e e 2 C
52208 Screw i Bpecial il srneia i e e e s s e 2 D,E,F
-55 102577 Oil Seal ... s AR AT o s b i L 1 All
-56 102186 Bearing - Needle oo aneiiioiimes s oy 1 ACEF
103085 Needle Bea ninp s et e e 1 B,D
-57 101143 Nut - Hex 1/4-20 (Same as item 1, figure 1) ......... 1 E,F
-58 100732 Screw - Hex hd 1/4-20 x 5/8 in. lg. (Same as item 2,
B o A e oo B o i i i S e s el B 1 E,F
-59 52357 GeariCase-wlaa s o e e e o 1 A,C,E,F
52204 GEATICATE | o viasnivinininiv shis: sttt besas i oty e v oe o e e a e st a e a 1 B,D

12



33 SERIES

ENGINES
FIGURE 4. (CONT) :
FIG. & UNITS USABLE
INDEX PART DESCRIP TION PER ON
NO. NO. 10 20 d aah g g ASSY CODE
Replacement Gear Case Assemblies #36095D and #36571C
4- 36095D i Geal CaserAssembly s gy v el voe S St i sl 1 A
365T71C . Gear Cagse ASSemblY i i vse o o 5o e e e 1 B
-51 104218 . sl lageeBipe el Deiiale AR e Sl Sl i e R 1 All
-52 36151B i ; Serewi=rBariadingting ool B e 1 All
-53 103747 . . Insert = Heli-Coil'liiiiinitiminr ey ey v asinia - 1 B
-54 52111 : : Serewss=sSpeclalahbaiCriicuenn Rl Sl ) 2 AB
-55 1025717 : . QilESealer oot e e e S e 1 All
-56 102186 . . Bearingi— Needle . ..i.iuive oiois b oiam s anya e 1 A
103085 : ; Needler-hBeavingtiiitificr s e as S ss i im0 1 B
-57 101143 ; ; Nut - Hex 1/4-20 (Same as item 1, figure 1) .......... 1 A,B
-58 100732 - . Screw - Hex hd 1/4-20 x 5/8 in. 1g. (Same as item 2,
Tigurar ) plos s O S S TR 1 AB
-59 52357 Y - Geari Caselr intin iR At cre e 1T et ! 1 A
52204 : : GeATICABRL ol v iaiiie o wieiet s o st B e s T e 1 B
LY
-60 36623 Spacer)-rTransmissiohyiy ol amie 0 e 1 All
-61 36092 Clutch Rotor Assembly (Not available - Order Clutch Rotor
Agsem bl yAH 0B TA) a3 e e O TS 1 AB
-62 19124 A . CHiteh:Spring v Vi ire pimaing s iy SURl o ol i 4 AB
-63 36033 ; ClutchiBhoe ol v b s e T s e B et e 4 AB
-64 36029 : Side Plate Assembly ........ {mieia harsim aintahe i aTe aiia) sl e e et el S 1 AB
-65 52067A Clnteh Rotor Asgemhly f ot bnib it Lo s 1 C,D,E,F
-66 51468 . BDPINE = SRORY o L s Wi e Sty s s 1 C,D,E,F
-67 51464A Sgsyshoes=Cluichimeriim et Al San il el T 4 C,D,E,F
-68 52062A . Rotor Assembly: bt s s T i e b e 1 C,D,E,F
-69 101982 Serew:=iHexchd IvA- 80 x Toin, g o L. oo D n o PL g s es 2 All
-70 100153 Loclwasher - 1/ddnints ot b T Nl n g g e e 2 All
-71 100004 Washeri=Plain 1/4 ine s ombt b s iondmnnin S oL ik 2 All
FIGURE 5. CRANKCASE, CRANKSHAFT, CYLINDER AND PISTON
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER . ON
NO. NO. 1 2003 4 5 ~6- .7 ASSY CODE
‘Code: ‘A’ indicates parts used on Model 33B engines.
‘“B”” indicates parts used on Model Super 33 engines.
““C”” indicates parts used on Model 35 engines.
“D” indicates parts used on Model 39 engines.
““E’’ indicates parts used on Model MAC 35 engines.
““F'* indicates parts used on Model MAC 35A engines.
‘“All”’ indicates parts used on all six listed engines.

5-1 101885 Screw ~Hex hd 1/4-28 X T/B N I8, vavtaivnvunsivimsceossnssens 4 All
-2 100311 Washer =i Plain'1/41in. SAR s v s loss s e e o 4 All
-3 18556 A Retainer - sNulrivsidyiie b s U sl S o 4 All
-4 100640 Nutes Liocleil fd 288 ottt bl et ims ni Be sl s 4 All
-5 36442 Gaskel coOyhnder ™ il L i e P e e 1 All
-6 3661TA CylindersAssemhlydooza s e v wi il oS aree it i e i 1 B’

52328 Cylinder-ABSemBIY i v e s eSS e e e L 1 D
Cylinder Assembly (Not available - Order individual parts
oftessembly) s CRre MU T C N 1 AC,E,F
-7 102660 : serewi=tSocket hdi s Sar s il aln S et s o S G 6 All
-8 101191 . NutssaHexdl (- Odscsa i e s R e B e 6 All
-9 24236 ” WasheriPn el o son el s e sl e e 6 All
-10 36470A o Head ORI HABI . L 5 la i v e e e g e b e e 1 A,C,E,F
52223 : Head;chCylindersian el (s en iy m A ie et et Nis o e 1 B,D
-11 52222 . Gasket - Cylinder head' .. uvcuvivioiin ses it e o s 1 All

13



33 SERIES
ENGINES

45
MODEL 39 J

MODEL 338, SUPER 33 AND 35,
. MAC 35 AND 354

14

Figure 5. Crankcase, Crankshaft, Cylinder and Piston




33 SE R I E S
ENGINES
FIGURE 5. (CONT)
FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
A NO. NO. 125052 R i d SRS BT ASSY CODE
5-12 36466 A : Gylindery il ansias et inea e e T e P RO e e 1 A,CEF
52224 - Cylinder ....... T T i 1 A
36531 Piston Assembly - Std (Not available - Order Piston
AsSembIVHBZITOV il i s v et et et 1 A
36616C Piston Assembly - Std (Piston Assembly #52045 can also be
used on:thisimodel, ¥} imeaiinms: G mian s aei s 1 B
52379 Pistoniassembly = St o il miharan b s R 1 C,E,F
52045 ; Piston Assembly - Std .......... b Mo e e b L e 1 D
-13 36678 . Ring Set /- Stdipistonithree icannicoiisims sivniaailias 1 AB
52046 . Ring Set - Std piston two ........ R e e 1 C,D,E,F
-14 36097 : Ring = iRetainer o b e as e e B 2 ABCEF
-15 103707 : Bearing:—Needle o msimon s b el s 2 D
-16 - Piston (Not available - Order correct Piston Assembly] 1 All
-17 36227 Washer - Special ....... R T e o e T 2 A,B,C,E,F
*52039 Washer. oo s S e e R e T 2 D
-18 20014 - Pin - Piston ...... T e e S R el e 1 A,B,C,E,F.
*52040 Ein=rPiston s o s e e e e 1 D
-19 365T5A Connecting Rod Assembly ............ R e e Lt i S T (e e 1 A,B,C,E,F
*52044 Connecting Rod Assembly ........ccciiiivivnvnnnnn.. St 1 D
-20 101356 . Screw - Socket hd 10-32 x 5/8 in e i ks O Ry 2 All
-21 102742 ; Roller - Needle ....... e L T S O 22 All
-22 36014A : Bushing - Wristpin ............. TR T et R o e R 1 A,B,C,E,F
-23 > Connecting Rod (Not available - Order correct Connectmg
Rod AsSETDIY) . i wicesiiviitie i srateiiets aneonse Rt ateis o0 1 All
-24 102388 ~ Screw - Hex hd 10-24 x 5/8 in. e e e R o T M 4 All
-25 28052 Lock Plate ....vest e e C T G e e 4 All
-26 101326 Nut - Hex 10-24 . )i, ........ A S T ST 2 All
=217 36027A End Cover Assembly ................ i e T et v 1 All
‘ -28 102940 - B e | A S R T R T P e e 1 All
{ -29 36302 ; Cam O K]t s e s A, o o b R S e e i 1 All
-30 36017A : End:Cover oo vibinsnisia.. oA Toaas kB e e 1 All
-31 36028 GasKetl= Bnd.COVET . oo e s comivasay s it o 1 All
-32 100824 Bal ] e T e TR e 2 All
-33 36025A Crankshaft “ai. ol o ot e e S 1 A,B,C,E,F
52274 Crankshaft ........... i e tedeTe R Ao AT N e 1 D
36457A Crankcase Assembly ........ Sen ki ap e s e o U L 1 AB
Crankcase Assembly (Not available - Order individual parts
ofiasgembly) oo ST e 1 C,E,F
52320 Crankcase Assembly: i vt e s ety e S ase et R 1 D
-34 52202A . Tank.— Euel (fop) e iniinnsnm s s e g 1 D
-35 52219A : Gasket - Fuel pump ..... A CPRT et AR e AT e 1 D
-36 102940 : OiliBeal el e, e e R A S SR 1 All
-37 36071 : Deflector = Heat ............... e ST e s 1 A,B,D
-38 100852 ; Serew - Flat hd 10-24 x 1/2 in. lg .................. 3 All
-39 36010 : Breaker Box Cinonl weavivan et e e e e e s 1 All
-40 28322 . GrommeticoRUBbETS SUAG Sl i b i e TR e 1 D
-41 103464 suaiserewi=—sHexthdsl =24 a3 /dt n Ao S e Ry e 11 A,B,C,E,F
-42 36079 . Bottom - Fuel tank ......... AT s e s T 1 A,B,C,E,F
-43 36080A i Gasket “Fuel tank . ..., .. ger LR e ol L LT 1 A,B,C,E,F
-44 103815 soooScrew - Hex hd 10=24 3 0/Binc g i dhlhn ca i ie sieats 10 D
-45 103814 . Screw - Hex hd 10-24 x 5/8 in. 1g. ..... A e 2 D
-46 101326 v NubierHexad0 - Bdsts a t i e e R 1 D
-47 52203A 2 Bottom:=:Fuel tanle . s o eosmib sy s s siass ah D
-48 52221 : Gasket - Bottom ..... wiela aie e s ey T ) 1 D
-49 36240A : Bpring = Wick Pela I N i o i e miea mimiaiatece alaeh e 1 A B,C,E,F
52278 . sSpeings=rWiclke retainings bl i ian o e b e 1 D
-50 36239 . Cap - Wick retaining .............. sieiejuie aninse ututa et tata i 1 All
-51 36256 o Eliel Tank Wk o s e i S s e St 1 A,B,C,E,F
52226 n A e e, (R s e T R e B e P L T 1 D

*When Piston Assembly #52045 is used on Model Super 33 engines, #52044 Connecting Rod,
#562039 Washer and #52040 Piston Pin must also be used.

15



33 SER

ES

ENGINES

FIGURE 5. (CONT)

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. R S ASSY CODE
5-52 36474 Vents-vluelstanles s e A e s s 1 All
-53 102101 Screw - Hex ha 10-24 £ T/8 0. 1.0 wviivh civienviimnimisnivinnnis 4 A,B,C,E,F
102760 : Screw - Hex hd 10-24 x 1 in. lg ......................... 4 D
-54 28210 : Lock Plate: otiiunisiay, P A S Ay o e 2 All
-55 36234 : Retainer - Fuel pump valve ......................... v aret All
—-56 36338A . Valve and Gasket Assembly ..... O S T DR 1 All
—-57 36233 . Bl P UMD By s i e e T e e e s e v 1 All
~—-58 36235A ‘ Diaphragm = -Fuel PUMP: o i inie wesiestioe s s iaisaaioras e sieeis 1 All
~-59 36237A - Gasket-< Puelpumpi . i s i L e S et | AB,D
-60 36289A . N S B S te e s e e o e Taler o) o (e et 1 A B
52318 ; =1 ) L o = e e e o e 1 C,E,F
52319 . Crankecase ........... WG e b e o ain e cd R e i A 1 D

16

The information contained in this Master Illustrated Parts List is based on original
Illustrated Parts Lists, Engineering Records and the Master Parts Price List and
is accurate to the best of our knowledge. Additions and changes will be covered in
special lists to be issued periodically to distributors and dealers. The Master
Illustrated Parts List will be revised and reissued annually if necessary.

This Master Illustrated Parts List carries all the available parts for servicing and
repairing the listed chain saw engines. When assemblies are no longer sold but parts
are available for repair of the assemblies, the individual parts are listed under the
no-longer available assembly and the replacement assembly is carried in parenthesis
directly after the name of the part. Replacement assemblies when used in the pro-
duction of other models appear in sequence in the various lists. When the replacement
assembly was not used in the production of other models, the replacement assembly
and its parts are boxed.

Each chain saw model is given a code letter. Whenever the code letter appears in
the right hand column, the part is used on the engines of the model for which the code
letter stands. When a part is used on all models covered in the Master Illustrated
Parts List, the word ‘‘All’”’ appears in the right-hand column instead of the code
letters. When a model uses two different assemblies to do the same thing, earlier
engines using the first assembly are coded as gfor example) “Al”’ and the later
engines with the second assembly are coded ‘‘A4’

Names of parts have been checked and made to agree with the names given in the
Master Parts Price List except in a very few cases where additional nomenclature
was required.

The illustrations of the individual parts do not necessarily picture all the differences
between parts with the same item number because the illustrations would be too
complicated for use if they did. Instead, the illustration shows a representative part
for each item number.



